

Test Report

No. S187156/TY

Date: Jul 10 2008

Page 1 of 3

CLASSIS TOYS INTERNATIONAL LTD
BLOCK C, 5/F., SUPREME IND. BLDG.,
NO. 15-17 SHAN ME STREET,
FOTAN, N.T., HONG KONG

The following samples were submitted and identified on behalf of the client as :
13 CM COW

Detail of Sample : PLASTIC COW, POLYBAG PACKED.

Manufacturer	: CLASSIS TOYS INTERNATIONAL LTD.
Country of Origin	: CHINA
Labeled Age Grading	: NOT STATED
Requested Age Grading	: 3 AGES & UP
Age Group Applied in Testing	: OVER 3 YEARS (AS PER CLIENT'S REQUEST).
Sample Receiving Date	: APR 21, 2008
Further Information Date	: JUL 04, 2008
Testing Period	: APR 21, 2008 TO JUL 08, 2008

Tests Requested

Result

For compliance with the European Standard on Safety of Toys :-

- | | |
|-------------------------------------------------------------|--------------------------------|
| - EN71 Part 1:2005 - Mechanical and Physical Properties | Pass (Except Clause 7.1 & 7.2) |
| - EN71 Part 2:2006 - Flammability of Toys | Pass |
| - EN71 Part 3:1994 +A1:2000 - Migration of Certain Elements | Pass |

---- Tested Sample Returned ----

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS Hong Kong Ltd



Lu Tai Wah, Wallace
Senior Technical Manager
HKAS Approved Signatory

This certificate is issued by the Company, SGS Hong Kong, (one of the member companies of the SGS Group) in response to and accordance with the instructions, conditions and instructions of the client. The Company is not responsible for the accuracy of the information provided by the client. The Company is not responsible for the accuracy of the information provided by the client. The Company is not responsible for the accuracy of the information provided by the client.

Up to the extent permitted by the applicable laws, the Company is not responsible for the accuracy of the information provided by the client. The Company is not responsible for the accuracy of the information provided by the client. The Company is not responsible for the accuracy of the information provided by the client.

Hong Kong Accredited Signatory (HKAS) has nominated this signatory under the Hong Kong Laboratory Accreditation Scheme (HKAS) for specific laboratory activities as stated in the HKAS Laboratory Accreditation Certificate. The signatory is not responsible for the accuracy of the information provided by the client.

H15912500



STC Test Report

Date :2010-05-06
No. :DP237422

Page 1 of 29
(Duplicate)

Applicant(SHH006) : SHING HING PLASTIC MANUFACTURING LIMITED
NO 2 10/F BLOCK A, HANG WAI INDUSTRIAL BUILDING CENTRE
6 KIN TAI STREET TUEN MUN NT, HONG KONG

Attn: Calvin Wu/Flyer

Conclusions : EN71-1:2005+A9:2009
Apart from clause 7.1, the submitted sample(s) **complied** with the test requirements.

EN71-2:2006+A1:2007
The submitted sample(s) **complied** with the test requirement.

EN71-3:1994+A1:2000+AC:2002
The submitted sample(s) **complied** with the test requirement.

ASTM F963-08: physical and mechanical tests
The submitted sample(s) **complied** with the test requirement

ASTM F963-08: flammability test
The submitted sample(s) **complied** with the test requirement.

ASTM F963-08: heavy metals content
The submitted sample(s) **complied** with the test requirement.

USA Consumer Product Safety Improvement Act (HR4040).
Total Lead content for substrate in children's products. Sec 101(a)
The submitted sample(s) **complied** with the test requirement.

USA Consumer Product Safety Improvement Act (HR4040). Total Lead
content in paint and surface coating. Sec 101 (f) and 16 CFR 1303
The submitted sample(s) **complied** with the test requirement.

Keson Liu

LIU Qi-song , Keson
Authorized Signatory
Toys and Children's Products Department
For and on behalf of
STC(Dongguan) Company Ltd



STC (Dongguan) Company Limited

68 Fumin Nan Road, Dalang, Dongguan, China. (Zip Code: 523770)

Tel : (86 769) 8111 9888 Fax: (86 769) 8111 6222 Email : dqstc@dgstc.com Homepage : www.dgstc.com

This report shall not be reproduced unless with prior written approval from STC (Dongguan) Company Limited.



STC Test Report

Date :2009-05-08
No. :DP220053

Page 1 of 30
(Duplicate)

Applicant (SIIT006) : ~~SHING HING PLASTIC MANUFACTURING LIMITED~~
~~MANUFACTURING PLANT, HANG CHANG INDUSTRIAL~~
~~ESTABLISHMENT, HANG CHANG INDUSTRIAL~~

Attu: Calvin Wu/ Debbie

Date Samples Received : 2009-04-28 and 2009-05-07

Date Tested : 2009-04-28 to 2009-05-07

Conclusions : EN71-1:2005+A6:2008
The submitted sample(s) **complied** with the test requirement.

EN71-2:2006+A1:2007
The submitted sample(s) **complied** with the test requirement.

EN71-3:1994 A1:2000+AC:2002
The submitted sample(s) **complied** with the test requirement.

(To be continue.)

SATRA TECHNOLOGY CENTRE
Notified Body under Directive 88/378/EEC
Registration Number 0321
Wyndham Way, Telford Way
NN16 8SD Kettering, United Kingdom
Tel.: +44 (0) 1536 410000, Fax: +44 (0) 1536
410626

Keson Liu



LIU Qi-song, Keson,
Authorized Signatory
Toys and Children's Products Department
For and on behalf of
STC(Dougguan) Company Ltd

SATRA Technology Centre EU Notified Body 0321 confirms the appropriateness
of the test methods used to evaluate the product(s) concerned in accordance with Annex
II and IV of the European Toy Safety Directive 88/378/EEC.

STC (Dougguan) Company Limited

41 Jinhua New Road, Hubei, Dougguan, China, Zip Code: 523700

Tel: +86 (256) 81119008 Fax: +86 (256) 81116725 E-mail: dplc@stc.org.cn Homepage: www.dplc.com

This report shall not be reproduced in any way without written approval from STC (Dougguan) Company Limited

Please refer to the original test report as this e-report is for reference only!



STC Test Report

Date :2009-05-08
No. :DP220053

Page 2 of 29
(Duplicate)

Conclusions :

- ASTM F963-08: physical and mechanical tests
The submitted sample(s) **complied** with the test requirement
- ASTM F963-08: flammability test
The submitted sample(s) **complied** with the test requirement.
- ASTM F963-08: heavy metals content
The submitted sample(s) **complied** with the test requirement.
- USA Consumer Product Safety Improvement Act (HR4040), Total Lead content in paint and surface coating, Sec 101 (f) and 16 CFR 1303
The submitted sample(s) **complied** with the test requirement.
- USA Consumer Product Safety Improvement Act (HR4040), Total Lead content in children's products, Sec 101(a)
The submitted sample(s) **complied** with the test requirement.
- USA Consumer Product Safety Improvement Act (HR4040), phthalates content in accordance with Sec 108
The submitted sample(s) **complied** with the test requirement.
- Total Cadmium content in accordance with EC Directive 91/338/EEC
The submitted sample(s) **complied** with the test requirement.

SATRA TECHNOLOGY CENTRE
Notified Body under Directive 88/378/EEC
Registration Number 0321
Wyndham Way, Telford Way
NN16 8SD Kettering, United Kingdom
Tel.: +44 (0) 1536 410000, Fax: +44 (0) 1536
410626

Keson Liu



LIU Qi-song, Keson,
Authorized Signatory
Toys and Children's Products Department
For and on behalf of
STC(Dongguan) Company Ltd

SATRA Technology Centre EU Notified Body 0321 confirms the appropriateness of the test methods used to evaluate the product(s) concerned in accordance with Annex II and IV of the European Toy Safety Directive 88/378/EEC.

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Tippo Industrial Estate, N.T., Hong Kong

Tel : (852) 666 1888 Fax: (852) 2664 4353 Email : hlts@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.

For conditions of issuance of this test report, please refer to the cover leaf or Homepage.

Please refer to the original test report as this e-report is for reference only!

SGS

(571864)
(571865)
(571859)



Test Report

No.: SZTYR090720121/TS

Date: AUG 07, 2009

Page 1 of 4



The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : SILO, SILO FILLING

Details of Sample Received : ASSEMBLY PLASTIC SILO WITH WINDOW PACKED, A BAG OF PLASTIC GRAINS WITH POLYBAG HEADER CARD PACKED.

Sample Quantity : 5 PCS

Style / Item No. : GT1221B (57,1856), GT1221A (57,1859)

Manufacturer : WISERIGHT PLASTIC & DIECAST FACTORY LTD.

Country of Origin : CHINA

Country of Destination : EUROPE / USA

Labeled Age Grading : NOT SUITABLE FOR CHILDREN UNDER 3 YEARS

Requested Age Grading : 3+

Age Group Applied In Testing : OVER 3 YEARS

Sample Receiving Date : JUL 30, 2009

Testing Period : JUL 30, 2009 TO AUG 06, 2009

Test Requested	Result
For compliance with the European Standard on Safety of Toys :-	
- EN71 Part 1:2005 +A6:2008 – Mechanical and Physical Properties	Pass
- EN71 Part 2:2006 +A1:2007 – Flammability of Toys	Pass
- EN71 Part 3:1994 +A1:2000 + AC:2002 – Migration of Certain Elements	Pass

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS-CSTC Ltd.

Lin Shuzhen, Qora
Lab Manager
HOKLAS Approved Signatories

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This document is issued by the Company subject to its General Conditions of Service printed on leaf available on request or accessible at http://www.sgs.com/terms_and_conditions and for electronic formal documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_and_conditions. Attention is drawn to the limitation of liability for the use of this document and jurisdiction laws defined therein. Any reliance on this document received from information sources other than the Company's language of use is at the user's sole risk. The Company's sole responsibility is to the Client and not to any third party. The Company's liability is limited to the amount of the fee paid for the service. The Company's obligation under the present contract is limited to the scope of the service. This document cannot be replaced except in full, without prior written approval of the Company. Any modification or deletion, in any material form of the content or appearance of this document is unauthorised and offenders may be prosecuted to the fullest extent of the law. Where necessary, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SZTY 1971742

SGS (China) Inspection & Certification Co., Ltd. 21, 5/F Cesar Building, Zhongyuan Road, Shanghai, Shanghai, China. Tel: 86-21-51034811-4999 | 86-21-51034910 | www.cn.sgs.com
中国·上海·浦东新区中源路21号大厦24.5层 邮编: 200002 | 86-21-51034811-4999 | 86-21-51034910 | sgs.china@sgs.com

Member of the SGS Group (SGS SA)



信息产业部电子602计量站
广州广电计量测试技术有限公司
广电计量 602 ELECTRONIC METROLOGY STATION OF MII
GUANGZHOU GRG METROLOGY AND TEST TECHNOLOGY LTD.

Page 1 of 3 Pages

TEST REPORT

Report No.: Z08J0161288-1

Client: VanManen Veenendaal b.v.
Address: P.O. Box 61 3900 AB Veenendaal Wageningenlaan 8 3903 LA Veenendaal
The Netherlands

Name of test sample: Wooden Farm
Item No.:
Type/Model: 610270, 610338, 610339, 610340, 610223, 610224, 610408, 610409, 610410

Date of receipt: Jun. 10th 2008 Test period: Jun. 10th 2008 - Jun. 12nd 2008

Test specification: EN 71 Part 1:2005+A4:2007 (Excluding Clause 6&7)
EN 71 Part 2:2006 + A1:2007

Test Conclusion: According to the kind and extend of tests performed the test item passed test
specification.

Age grading labeled: 3 years and up Age grading applied in testing: 3 years and up

Tested by Lisa Zhou Reviewed by Bingchi Zeng Approved by Xuan

Seal of:
602 ELECTRONIC METROLOGY STATION OF MII

Issue date: Jun. 17th 2008

This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts. The test report is invalid without the official stamp of 602 ELECTRONIC METROLOGY STATION OF MII. The test report is invalid if altered. Objections to the test report must be submitted to 602 ELECTRONIC METROLOGY STATION OF MII within 15 days.

602 ELECTRONIC METROLOGY STATION OF MII
GUANGZHOU GRG METROLOGY AND TEST TECHNOLOGY LTD.
Address: 63 Pingyuan Road West of Huangpu Avenue Tienhe District Guangzhou City, 510656, P. R. China
Tel: +86-020-38899958 FAX: +86-020-38898895
E-mail: webmaster@grgtest.com http://www.grgtest.com

